DRINKING
@ WATER
Woodard | FACILITIES
sCurran | pLAN

1511 N. Westshore Blvd., Suite 420 0234532.14

Tampa, FL 33607

800426.4262 City of LaBeIle, FL
December 2024

woodardcurran.com




—

Woodard
&Curran

CERTIFICATION BY ENGINEER

The information contained in this report is true and correct to the best of my knowledge, the report was
prepared in accordance with generally accepted engineering principles, and | and my designees have
discussed the recommendations, costs, and funding approach with the City of LaBelle (City) or the City's
delegated representative(s). This Drinking Water Facilities Plan was prepared to meet the requirements of
the Florida Drinking Water State Revolving Fund (DWSRF) Program under Chapter 62-552, F.A.C. and this
[...]
Satisfy 1/2 max-day demand? ®Yes ONo QUnk
Comments:

Wells have their own generators, 100 kW each and runs 1 hr/
week under load.

DISTRIBUTION SYSTEM

Flow Measuring Device _Flow Meter

Meter Size & Type 10" Magnetic

Meter tested w/i 5 yrs? (®Yes ONo Ounk ON/A
Backflow Prevention : ® Yes ONo
Cross-connections

Cross-connection Control Program: ®Yes ONo ON/A
Coliform Sampling Plan: ®Yes ONo

Stage 2 DBPs Sampling Plan: ®Yes ONo ON/A
Lead & Copper Sampling Plan: ©®©YesONoON/A
Comments:

Well 2 - Rosemount Meter

SERVICE AREA CHARACTERISTICS:
Municipal/City

Food Service: QYes ®No ON/A




Water System: City of Labelle

OTHER TASTE/ODOR CONTROL PROCESSES
Explain:

AMMONIATION
Capacity (gal) Injection Points_before storage
Comments:

CORROSION CONTROL

Capacity (gal) Injection Points transfer line
Chemicals Used Orthophosphate

Comments:

2 gal/day

COAGULATION (Turbidity Removal)
Chemicals Used

Is setting OK? QOYes ONo
Comments:

SOFTENING (Ca/Mg Hardness Removal)

Chemical Precipitation Process:
Chemicals Used:
Lime

s settling OK? ®Yes ONo
Excessive carry-over? OYes ®No
Secondary Precipitaton O Yes ®No
Recarbonation Type_CO2 for pH adjustment

Sludge Recirculation Used OQYes (®No
Comments:

lon Exchange Process:
Capacity (gal)
Grade of Salt for Regeneration
Backwash Effluent Destination
Comments:

STABILIZATION
Effluent S.I.

Is pH control done? OYes ONo
Chemical Used
Injection Point
pH Range of Effluent

PWS ID # 5260050
Survey Date 08/30/2022

SUBPART H/UDI TURBIDITY METERS
Each filter has a turbidity meter O Yes ONo
Combined turbidity meter probe Point(s):

Last time calibrated
Comments:

FILTRATION (Suspended Solids Removal)
Type Sand Separator for raw water located at the plant
Size No. of Units
Length of Filter Runs
Type of Filter Media
Is media visible? OYes ONo
Clean after BW? OYes ONo
Filter Rate BW Rate
Filter Capacity
Cracks/Cementation/Channeling QYes ONo
Effluent Stability

Algae Growth OYes ONo
Turbidity in clearwell?  OYes ONo
Comments:

REVERSE OSMOSIS (Dissolved Solids Removal)
Pressure 160 (psi)

No. of Modules 22x2 Permeate Cap.521
Blend Rate (GPM)_10% raw

Chemicals Used Anti-Scalant

Waste-to-product Ratio 75% Recovery
Pre-treatment Spiral Filters and Anti Scalant
Effluent Quality: TDS (mg/L)500-600

Waste Disposal Site Deep Injection Well

IW Permit # & Expir. Date 329487-001-UC/1X
Comments:

1.5 MG Tank is used to hold concentrate from RO.
Caustic acid pH adjuster no longer in use.

FLUORIDATION

Chemical Used Hydrofluorosilicic Strength 23.6%
Corrosion Noted QOYes ®No

Plugging Noted OYes ®No

High Level Ventilation (acid) OvYes ONo
Acid carboys/day tank vented outside ®Yes ONo
Designated Electrical Outlet (acid) @ Yes O No
Analytical Testing Equipment ® Yes O No
Anti-siphon Valves ®Yes ONo

Residual Range_.7-.8

Point of Application Transfer Line

Emergency Eyewash ®Yes ONo

Comments:




Water System: City of Labelle

STORAGE FACILITIES

PWS ID # 5260050

Survey Date 08/30/2022

Tank Type Ground

Capacity MG 1

Material Concrete

By-pass Piping Yes

Gravity Drain Yes

PRV/ARV N/A

Protected Openings | Yes

Pressure Gauge N/A

Sight Glass or L

Level Indicator B

Fittings for

Sight Glass N/A

Access Padlocked Yes

Last Inspection Date

(for tanks with access | ,/04/2020

manholes)

On/Off Pressure

Height to Bottom of N/A

Elevated Tank

Height to Max.

Water Level 2t
Comments:

HIGH SERVICE (HSP), BACKWASH (BWP), TRANSFER (TP) and OTHER (OP) PUMPS

Pump Purpose High Service | High Service | High Service | High Service | Transfer Transfer High Service | High Service
Pump Number 1 2 3 4 @ Clearwell | @ Clearwell | RO Pump | RO Pump
Type Centrifugal | Centrifugal | Centrifugal | Centrifugal | Submersible | Submersible | Centrifugal | Centrifugal
Capacity (gpm) | 600 600 600 600 1200 1200 695-1042 | 695-1042
Motor HP 50 50 100 100 30 30 150 150
Date Installed 2014 2014 2014 2014 2017 2017

Comments:




Water System: City of Labelle

PWS ID # 5260050
Survey Date 08/30/2022

GROUND WATER SOURCE
Well Name (System Identification) |ura-2 UFA- 3
Florida Well ID AAO4474 AAO4473
Year Drilled 2013 2013
Depth Drilled 697" 632'
Length (outside casing) 470" 451"
Diameter (outside casing) 24" 24"
s inundation of well possible? OYes ®No OvYes ®No OYes ONo OvYes ONo
6’ X 6’ X 4” Concrete Pad ®Yes ONo ®Yes ONo OvYes ONo OvYes ONo
Type Submersible Submersible
PUMP | Rated Capacity (gpm) | UNK 1800
Motor Horsepower 200 200
Well casing 12” above grade? ®Yes ONo ®Yes ONo OvYes ONo OvYes ONo
Well Casing Sanitary Seal ®Yes ONo ®Yes ONo OYes ONo OYes ONo
Raw Water Sampling Tap ®Yes ONo ®Yes ONo OYes ONo OvYes ONo
Above Ground Check Valve ®Yes ONo ®Yes ONo OvYes ONo OvYes ONo
Fence/Housing ®Yes ONo ®Yes ONo OvYes ONo OvYes ONo
Well Vent Protection ®Yes ONo ®Yes ONo OyYes ONo OvYes ONo

COMMENTS:

TREATMENT PROCESSES IN USE:

Sand Separator, Aeration (degasifier tower), Reverse Osmosis, Corrosion control with Orthophosphate, and Fluoridation

Is additional treatment needed? O Yes (¢) No

If so, for control of what deficiencies?

I MONITORING VIOLATIONS

MCL VIOLATIONS

MONITORING COMMENTS:




Water System: City of Labelle

PWS ID # 5260050

DEFICIENCIES:

Deficiency

Survey Date 08/30/2022

Rule Reference Corrective Action Severity Corrected

Excessive corrosion around the High

62-555.350(2) F.A.C. Sand and paint or contact the Department if replacement  Minor

Service Pumps. is necessary.

See photos 8, 9, 10, 11, 12, & 13

Nylon plug on raw sample tap on Well 62-555.320(8)(b)2 Cut off or remove the plug on raw sample tap on well. Minor
UFA-2. F.A.C.

See photo 22.

Well UFA-3 had a leak around casing. 62-555.350(2) F.A.C. Provide proper seal around the casing. Minor

See photos 18, 19, & 20.

6 wells have been taken out of operation for more than
six months (Wells AAE6983, AAH9205, AAH9250,
AAH9252, AAH9251. AAC5589). Disinfection of Wells
and Bacteriological Surveys and Evaluations of Wells will
be required before wells are placed back into service.
The wells must be maintained according to current code
while still connected to the system until they are
abandoned or physically disconnected from the system.

62-555.315(6) F.A.C. Please provide photos for the 6 wells that are currently out Minor
of operation for review.

Approximately 75% of systems isolation
valves are inoperable.

62-555.350(2) F.A.C. Please repair or replace isolation valves in system. SNC

Fire flow analysis indicate inadequate
flow to meet customer demand.

62-555.348(3) F.A.C. Water produced to meet any fire-flow must meet demand. SNC
and 62-555.320(6)
F.A.C.

As a result of one of the two Supply Wells (#3)
being out of service, 3 months of 100% of
permitted capacity from the alternate well (#2)
was exceeded. In one of the three months,
(August 2021) three days exceeded 136%.

62-555.350(4) F.A.C.  No supplier of water shall operate any drinking water treatment plant SNC
at a capacity greater than the plant’s permitted operating capacity
except with the Department’s prior approval. Submit a rerate or
expansion permit application with the Department, requesting a
increase flow. Include the well permit issued by South Florida Water
Management District showing the maximum Gallons per day (GPD)
allocated flow.

Any deficiency marked with an asterisk (*) is a repeat violation.

ADDITIONAL COMMENTS:

The system was permitted for 1,500,000 GPD in 2014. As discussed in the 2014 meeting held between City of Labelle and the Department of Environmental
Protection personnel, the Design Capacity for Public Water System (PWS 5260050) has been reduced to 999,999 gallons per day (GPD). The plant category

and class has been reclassified as 2C.

The Department recommends City of Labelle to hire more staff. Currently has 3 operators.

Digitally signed by Vanessa Digitally signed by Dessy
Kraft 1#1 Owiti
Vanessa Kraft Date: 2022.11.17 09:16:07 DeSSy OWItI Date: 2022.11.18 08:10:20

Ins pector: -05'00'

Approved by: 0500




| certify that these photos represent the true
on-site conditions observed
City of Labelle (5260050) and have not been altered in any way.
Photos by Vanessa Kraft on 08/30/2022

Photo 4: View of degasifier.

Photo 5: View of clearwell and transfer pumps. Photo 6: View of chlorine tank 1.






Photo 14: View of ground storage tank.

Photo 15: View of 16,000-Gal lime slurry storage tank and control panel. Photo 16: View of CO2 storage Tank and power panel.

Photo 17: View of Well UFA — 3. Photo 18: View of well casing leaking.



iy m Lty

Photo 19: View of wet concrete from leak at well casing.

Photo 21: View of Well UFA - 2.

Photo 22: View of plug on raw sample tap.



Woodard
&Curran
APPENDIX B: COST BREAKDOWNS FOR ALL ALTERNATIVES
City of LaBelle (0232532.14) Woodard & Curran, Inc.

Drinking Water Facilities Plan December 2024



Project 1 Alternative 1 Conceptual Cost Estimate
Source and Treatment Upgrades - Construction of New Backup Generators at Well Sources, Chemical Storage and Pumping
Upgrades, and Additional Cartridges on Existing Reverse Osmosis Skids

ITEM NO. DESCRIPTION UNITS | UNIT COST Qry TOTAL CAPITAL LIFETIME O&M LIFE CYCLE COST
. COST (LCCA)
CONSTRUCTION COSTS
Reverse Osmosis Upgrades
1 New Reverse Osmosis Cartridge Products EA $ 25,000 20 $ 500,000 | $ 100,000 | $ 1,016,000
2 New Membranes for Existing Reverse Osmosis Cartridges LS $ 275,000 1 $ 275,000 | $ 55,000 | $ 559,000
New Pumps
100 HP Propane-Driven Centrifugal High Service Pump and
Motor EA $ 120,000 1 $ 120,000 | $ 40,800 | $ 265,000
3 1,850 gpm @ 140 ft TDH
30 HP Propane-Driven Vertical-Turbine Chlorine Contact
Chamber Vertical Turbine Pump and Motor EA $ 40,000 1 $ 40,000 | $ 13,600 | $ 88,000
4 1,050 gpm @ 39 ft TDH
5 10" Ductile Iron Pipe for New Pumps LF $100 40 $ 4,000 | $ 2,800 | $ 4,000
6 10" Check Valve for New Pumps EA $ 2,820 2 $ 5640 | $ 2,256 | $ 7,000
7 10"x6" Flanged Eccentric Reducer for New Pumps EA $ 1,200 2 $ 2,400 | $ 960 | $ 3,000
8 6" Ductile Iron Restrained Coupling Adapter EA $ 1,000 4 $ 4,000 | $ 1,600 | $ 5,000
9 Structural Pad for New Pump (Assumed 15' x 8' x 12") EA $ 5,000 1 $ 5,000 | $ 3,500 | $ 5,000
10 Instrumentation LS $ 45,000 1 $ 45,000 | $ 9,000 | $ 91,000
11 SCADA Implementation LS $ 5,000 1 $ 5,000 | $ 1,000 | $ 10,000
Well Generator Upgrades
12 100 kW Generator EA $ 50,000 2 $ 100,000 | $ 34,000 | $ 221,000
13 Transfer Switches for 100 kW Generator EA $ 2,000 2 $ 4,000 | $ 1,360 | $ 9,000
14 Surge Protectors for 100 kW Generator EA $ 1,000 2 $ 2,000 | $ 680 | $ 4,000
15 Instrumentation LS $ 10,000 1 $ 10,000 | $ 2,000 | $ 21,000
16 SCADA Implementation LS $ 1,000 1 $ 1,000 | $ 200 | $ 2,000
17 Testing Allowance LS $ 2,000 1 $ 2,000 | $ 800 | $ 3,000
Chemical Storage and Pumping Upgrades
18 Sodium Hypochlorite - 2,000-Gallon Bulk Tank EA $ 6,000 2 $ 12,000 | $ 2,400 | $ 24,000
19 Sodium Hypochlorite - 75-Gallon Day Tank EA | §$ 500 1 $ 500 | $ 100 | $ 1,000
20 Sodium Hypochlorite - 6.0 gal/hour Duplex Pump Skid EA | $ 5,000 2 $ 10,000 | $ 2,000 | § 21,000
21 Sodium Hypochlorite - Transfer Pump EA | §$ 400 1 $ 400 | $ 88| % 1,000
22 Sulfuric Acid - 500-Gallon Bulk Tank EA $ 1,200 1 $ 1,200 | $ 240 | $ 3,000
23 Sulfuric Acid - 30-Gallon Day Tank EA $ 400 1 $ 400 | $ 80|$ 1,000
24 Sulfuric Acid - 1.5 gal/hour Duplex Pump Skid EA | $ 4,000 1 $ 4,000 | $ 800 | $ 8,000
25 Sulfuric Acid - Transfer Pump EA $ 400 1 $ 400 | $ 88| $ 1,000
26 Orthophosphate - 275-Gallon Bulk Tank EA $ 1,000 1 $ 1,000 | $ 200 | $ 2,000
27 Orthophosphate - 10-Gallon Day Tank EA | § 200 1 $ 200 | $ 40 $ -
28 Orthophosphate - 0.65 gal/hour Duplex Pump Skid EA | $ 2,000 1 $ 2,000 | $ 400 | $ 4,000
29 Orthophosphate - Transfer Pump EA | §$ 400 1 $ 400 | $ 88| % 1,000
30 Sodium Hydroxide - 1,550-Gallon Bulk Tank EA $ 1,800 1 $ 1,800 | $ 360 | $ 3,000
31 Sodium Hydroxide - 40-Gallon Day Tank EA | §$ 400 1 $ 400 | $ 80| $ 1,000
32 Sodium Hydroxide - 3.0 gal/hour Duplex Pump Skid EA | $ 4,000 1 $ 4,000 | $ 800 | $ 8,000
33 Sodium Hypochlorite - Transfer Pump EA | $ 400 1 $ 400 | $ 88| % 1,000
34 Hydrofluorosilicic Acid - 240-Gallon Bulk Tank EA $ 900 1 $ 900 | $ 180 | $ 2,000
35 Hydrofluorosilicic Acid - 35-Gallon Day Tank EA | § 400 1 $ 400 | $ 80| $ 1,000
36 Hydrofluorosilicic Acid - 0.65 gal/hour Duplex Pump Skid EA | $ 2,000 1 $ 2,000 | $ 400 | $ 4,000
37 Hydrofluorosilicic Acid - Transfer Pump EA | §$ 400 1 $ 400 | $ 88| % 1,000
38 Antiscalant - 55-Gallon Bulk Tank EA $ 400 1 $ 400 | $ 80| $ 1,000
39 Antiscalant - 25-Gallon Day Tank EA | $ 300 1 $ 300 | $ 60| $ -
40 Antiscalant - 0.65 gal/hour Duplex Pump Skid EA | $ 2,000 1 $ 2,000 | $ 400 | $ 4,000
41 Antiscalant - Transfer Pump EA $ 400 1 $ 400 | $ 88| $ 1,000
42 New Chemical Storage Building with Secondary Containment EA $ 1,100,000 1 $ 1,100,000 | $ 440,000 | $ 1,424,000
Other Construction Costs
43 Mobilization/Demobilization (5%) 5% $ 114,000 1 $ 114,000 $ 114,000
44 Insurance and Bonds (3%) 3% $ 68,000 1 $ 68,000 $ 68,000
45 General Conditions 5% |$ 114,000 1 $ 114,000 $ 114,000
46 Overhead & Profit 10% | $ 227,000 1 $ 227,000 $ 227,000
SUBTOTAL $ 2,794,000 | $ 718,784 | $ 4,354,000.00
NON-CONSTRUCTION COSTS
47 Contingency 10% |$ 279,400 1 $ 279,000 $ 279,000
48 Engineering, Permitting, and Design 10% |$ 279,400 1 $ 279,000 $ 279,000
49 Engineering Services During Construction 8% |$ 223,520 1 $ 224,000 $ 224,000
50 Legal and Administration 3% $ 83,820 1 $ 84,000 $ 84,000
TOTAL $ 3,660,000 $ 5,220,000.00




Project 1 Alternative 2 Conceptual Cost Estimate
Source and Treatment Upgrades - Construction of New Backup Generators at Well Sources, Chemical Storage and
Pumping Upgrades, and Replace Existing Reverse Osmosis Skids with New, Larger Reverse Osmosis Skids

ITEM NO. DESCRIPTION UNITS UNIT COST QTY TOTAL CAPITAL LIFETIME O&M LIFE CYCLE COST
COST (LCCA)
CONSTRUCTION COSTS
Reverse Osmosis Upgrades
1 Demolish Existing Reverse Osmosis Skids EA $ 50,000 2 $ 100,000 | $ 20,000 | $ 203,000
2 New 1.5 MGD Reverse Osmosis Membrane Skid EA $ 750,000 2 $ 1,500,000 | $ 300,000 | $ 3,048,000
New Pumps
100 HP Propane-Driven Centrifugal High Service Pump and
Motor EA $ 120,000 1 $ 120,000 | $ 40,800 | $ 265,000
3 1,850 gpm @ 140 ft TDH
30 HP Propane-Driven Vertical-Turbine Chlorine Contact
Chamber Vertical Turbine Pump and Motor EA $ 40,000 1 $ 40,000 | $ 13,600 | $ 88,000
4 1,050 gpm @ 39 ft TDH
5 10" Ductile Iron Pipe for New Pumps LF $100 40 $ 4,000 $ 2,800 | $ 4,000
6 10" Check Valve for New Pumps EA $ 2,820 2 $ 5640 | $ 2,256 | $ 7,000
7 10"x6" Flanged Eccentric Reducer for New Pumps EA $ 1,200 2 $ 2,400 | $ 960 | $ 3,000
8 6" Ductile Iron Restrained Coupling Adapter EA $ 1,000 4 $ 4,000 | $ 1,600 | $ 5,000
9 Structural Pad for New Pump (Assumed 15' x 8' x 12") EA $ 5,000 1 $ 5,000 | $ 3,500 | $ 5,000
10 Instrumentation LS $ 45,000 1 $ 45,000 | $ 9,000 $ 91,000
11 SCADA Implementation LS $ 5,000 1 $ 5,000 | $ 1,000 | $ 10,000
Well Generator Upgrades
12 100 kW Generator EA $ 50,000 2 $ 100,000 | $ 34,000 | $ 221,000
13 Transfer Switches for 100 kW Generator EA $ 2,000 2 $ 4,000 $ 1,360 | $ 9,000
14 Surge Protectors for 100 kW Generator EA $ 1,000 2 $ 2,000 | $ 680 | $ 4,000
15 Instrumentation LS $ 10,000 1 $ 10,000 | $ 2,000 $ 21,000
16 SCADA Implementation LS $ 1,000 1 $ 1,000 | $ 200 | $ 2,000
17 Testing Allowance LS $ 2,000 1 $ 2,000 | $ 800 | $ 3,000
Chemical Storage and Pumping Upgrades
18 Sodium Hypochlorite - 2,000-Gallon Bulk Tank EA $ 6,000 2 $ 12,000 | $ 2,400 | $ 24,000
19 Sodium Hypochlorite - 75-Gallon Day Tank EA $ 500 1 $ 500 | $ 100 | $ 1,000
20 Sodium Hypochlorite - 6.0 gal/hour Duplex Pump Skid EA $ 5,000 2 $ 10,000 | $ 2,000 $§ 21,000
21 Sodium Hypochlorite - Transfer Pump EA $ 400 1 $ 400 | $ 88| $ 1,000
22 Sulfuric Acid - 500-Gallon Bulk Tank EA $ 1,200 1 $ 1,200 [ $ 240 | $ 3,000
23 Sulfuric Acid - 30-Gallon Day Tank EA $ 400 1 $ 400 | $ 80| $ 1,000
24 Sulfuric Acid - 1.5 gal/hour Duplex Pump Skid EA $ 4,000 1 $ 4,000 | $ 800 | $ 8,000
25 Sulfuric Acid - Transfer Pump EA $ 400 1 $ 400 | $ 88| $ 1,000
26 Orthophosphate - 275-Gallon Bulk Tank EA $ 1,000 1 $ 1,000 | $ 200 $ 2,000